29 Juin 2007 10:49 HUSQVARNA FRANCE N'og9511 P 1/18

CATALOGUE PIECES DE RECHANGE

- BERNARD Loisirs

- TRACTEUR DE PELOUSE
MODELE:" BL 1238 T

N° DE PRODUIT : 9540023-41

Gamme 1994 le 01/03/94.
138519 11.12 92

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 1



29 Juin 2007 10:49

HUSQYARNA FRANCE

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

DECALS

KEY PART GESCRIPTION
NO. HNQ.

1 832123637  Dacal Operating

2 532120801  Decal. Engine

3 532125816  Decal Hood Stipe L.H.

4 532125817  Decal Hood Stipe RH.

5 532125820  Decal, Grif

6 532138365  Decal Side Panel

7 532135073  Height Indicator
WHEELS & TIRE

KEY PART
NO.  NO.

8 532128819
g 532125690
10 532133795
11 532137259
14 532125835
16 532121549
-« 532138571

KEY PART
NO. NG

532059192
532065139
532124957
532132703
532137422
532008134
532058804
532138339
532124844
532104757
532124559

532121748

Lo~ R B SN

No9511 P 2/18

10

DESCRIPTION

Decal, Fender

Decat, 100 DBA

Decal, Caution

Decal, Warning. Deflector
Decal, Steering Wheel insert
Ceeal, Caution Batiery
Manual, Operator's

DESCRIPTION

Cap, Vaive
Stam, Valve
Fitting, Grease
Tirg, Rear
Tirg, Front

Tube, Bear (Opt, Serv. ltems Gnl?;)

Tube, Front (Opt. Serv. ltems On
Rim, Front

Rim, Rear

Cap, Axie

Bearing, Flange (Front Wheels
Oniy)

Washer

y

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66

SUR

29/06/2007 10:59 P 2

)



3/18

P.

9011

NO

HUSQYARNA FRANCE

29 Juin 2007 10:50

REPAIR PARTS

12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

ELECTRICAL

T e e e e e e T

A

-
Yoo e

i
i/

29/06/2007 10:59 P 3

SUR

RECU DE 33 1 43 33 80 66



29 Juin 2007 10251 HUSQVARNA FRANCE No9511 P 4/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
ELECTRICAL

KEY PART DESCRIPTION
NO. NO,

1 873510400  Nui, Hex Keps 1/4-20
32108423  Assembly, Cable

3 532133908  Battery

5 532108236  Srackst, Switch

§ 532104445  Switch, interock

7 532108553  Switch, intarlock

8 817021008 Serew, Tap Hex Hy,

9 532122147  Key, Molded
10 832123620  Cover. &eyignition
11 532124211 Nut, Ignitioh
12 B32004406  Switch, ighition
14 B32124756 Tie, Cahle
15 8321213058  Swiich, Plunger
16 873510500  Nut,Keps 5/16-18
17 832108824  Fuse
18 532128353 ((Assembly, Cable
19 532132223V, \Marness, ignitior:
20 873350400 Nut, Hex Jam 1/4-20
21 8100904456 Washer, Lock 1/4
22 B74780408 ))Bol, Fin Hex

120 UNGx 12 Gr. 5

23 B11050400)  Washer, Lock Ext. Tocth 1/4
24 B3Z131583  Cover, Terminat
25 532105081 Salenoid
26 B7A760412  Dolt, Hex Hd., 1/4-20 UNC x 3/4
27 9090186 Washer 932 x5/8x 18
257810040400  Washer. Lock 1/4
49 5321212684  Cap, Battery
0873220400  Nut, Fin Hex 1/4-20 UNC
385 811080600  Washer, Lock Ext. Teoth 3/8
35 B11150400  Washer Lock int. Tooth 1/4

HARDWARE SHOWN LARGER FOR EASIER {DENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 4



29 Juin 2007 10251 HUSQVARNA FRANCE N'o9511 P B/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

HOOD

12
i
KEY PART DESERIPTION KEY PART DESCRIPTION
NOQ. NQ. NO. NO.
1 532124657  Exigusion, Spring g g74780412  Bgl, Hex Fin, 1/4-20 x3/4Gr. &
2 873510400 Nat-Hex, Keps 1/4-20 10 532123693 Brace, Hood
3 81800018 CWasher 932 x &/8x 16 Ga. 11 532128386 Hood )
4  B74730410 \\Bolt/ Hex Fin. 1/4-20 UNC 8/8 Gr 5 12 532127659 Lens, Plate, Grill
5 B321266758ol . Shoulder 13 532128747 Gl
8 532122849\ Bracket, Hood R. M. 16 532124346  Nut, Self Thd,
7 532122548 ~Bracket, Hood LH. 17 819091016  Washer ¥/32 x 5/8 x 16 Ga.
8 817411310  Screw, Fin, Hex 18 819111116 Washer 11/32x11/16 x 18 Ga.
#13-16 Hi-Lo x &/8 10 811030400  Washer Lock 1/4 InVExt Tooth

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 5



29 Juin 2007 10:52 HUSQVARNA FRANCE No9511 P 6/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
FENDER / CHASSIS

KEY PART RESCRIPTION KEY PART DESCRIPTION
NG,  NO. NO., HNO.
1 532128865 ,Case, Battery 12 832137087  Assembly, Frame
2 813132012  Wasber 13/32 x 1-1/4 x 12 Gauge 13 532109238  Tube, Battery Drain
3 8174906124 —Screw, Hex Wsh. Thrdrol. 14 873510400  Nut, Keps 1/4-20 UNC
3I/B-16 x 3/4 15 873680500  Nut, Crownlock 5/16-18
4 532124188 —_Zoring, Compression, Seat 16 874760512  Bolt, Hex Hd. 5/16-18 UNC x 3/4
5 532125738\ Plate, Asm. Battery 17 532127880  Drawbar
& 532109556 = Clamp, Hose 18 832126470  Clip, insulated
7 B32124144  Pad, Footrest 19 BE2125384  Fender/Foofrest
8 817490512  Screw. Hex Wsh. Thrdrol. 20 £18081413  Washer 9/32 x 7/8 x 13 Ga.
B16-18 x 3/4 21 532132562  Plate Stop Depth
9 5632138003  Console, Shift Control 22 817490508  Screw Thdrol 5/16-18 x 1/2
10 532124307  Bar, Shilt Logk 23 872140508  Bolt Bdhd Sgnk 5/16-18x 34
11 532124346  Nut. Sel-Threading, Washer Head
316

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 6



29 Juin 2007 10:52 HUSQVARNA FRANCE No9511 P 7/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

DASH
KEY PART LESCRIPTION KEY PART DESCRIPTION

NGC. HNQ. NO, NQ.
1 532132724 \\Cap, Fuei 8 819091216 Washer $/32 x 3/4 x 16 Ga.
2 532138393 —Assembly, Uash & Fuel Tank 17 872110404  Bolt, Cariage 1/4-20 x 1/2Gr. 5
3 532123487  Clamp, Hose 18 532131886  Support Assembly, Dash
4 53200B544  Line, Fusl 19 B32134744  Brace. Cross
S 532008548  Line, Fuel 20 817060408  Screw. Self-Tapping 1/4-20 x 1/2
6 A73510400  Nut, Hex. Keps 1/4-20 21 532134014  Plug Dome Bik
7 532124986  Clip, Fuel Line

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 7



29 Juin 2007 10:53 HUSQVARNA FRANCE N'o9511 P 8/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
ENGINE / THROTTLE

15

SPARK ARRESTER KIT

KEY PART BESTRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 817080408  Screw) Hex Thd. Cut 1/4-20 x 192 10 810040400  Washer, Lock Heavy Helical Spring
2 532133025 A Control, Throttle 1/4
3 e Engine, Briggs and Stratton Modei 11 evmeeen- Boft, Hex (Order from B & S}
_ No., 283707 12 B32137437  Muifler
4 871070512—\\Screw, Hex, Cap 5/16-18 x 3/4 15 532137180  Arrester, Spark (Optional
S 810040200 ~Washer, Lock Heavy Helical Spring gauipment}
5/16 17 817480624  Screw, Hex Wsh Hd Thdroi
B 532125593  Gasket, Exhaust 38-16 x 1-1/2
8 532121094  Bolt, Shoulder 5/18 18 832126836  Keeper, Ground Drive Selt
9 819101216 Washer 5/16x 34 x 16 19 532127951  Stop, Throttle

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 8



29 Juin 2007 10:53 HUSQVARNA FRANCE No9511 P 9/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

SEAT

KEY PART OESCRIPTION KEY PART DESCRIPTION
NO. NO. NG, NO.
1 872050411 (Belt,\Carriage 1/4-20 x 1-3/8 13 874780814  DBolt, Fin Hex
2 532127427 — Seat V213 UNCx7/8Gr. 5 )
3 874641008\ Sciew, Slotted Pan Head 14 810040800  Washerlock Hvy Melical Spring
#10-32 x 1/2 15 813171912 Washer, 17/32x 1-3/16 x 12 Ga.
4 8736806300\ ~Nut, Crownlack 5/16-18 16 532127018  Bolt, Shoulder
5 532105828~ Bolt, Shouider 5/16-18 LING 17 532121251  Strip, Foam
6 532124967 Clip, insulated 18 532123876  Nut, HexLarge Flange Lock
7 B7385100C MNut, Keps #10-32 UNF 19 532121248  Bushing, Snap
8 874780812  Bolt, Fin Hex 3/8-16 UNC x 3/4 20 583212125C  Spring, Compresasion
9 632126656  Bracket, Pivot Seat 21 532134300  Spacer, Split 28 1d. x .96 Lg.
10 53212847t  Clip, Insulated 22 532121246  Bracket Bwitch, Mounting
1 819133210 Washer 12/32 x 3/4 x 10 Ga. 23 532131451 Pan, Seat
12 873880600  Mut, Crowniock 3/8-16 UNC

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 9



29 Juin 2007 10:54 HUSQVARNA FRANCE No9511 P 10/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
STEERING WHEEL

. /vz
13 | o
9
12 @\
11 \\C@ \\\
10 sg
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NG
1 532133742  Insert, Wheel, Steering 8 532123651  Shaft, Steering
2 532124701 Nut, Lock 3/8-24 UNF 9 532124210 Clip, Sieering ‘
3 519133808 Washer 12/32 x 2-3/8 x 8 Ga. 10 532123438  Bushing, Lower, Steering
4 532133741  Wheel, Stesring 11 812000045  Ring, Refaining
5 532121897  Sleeve, Steering 12 819211618  Washer 21/32x 1 x 16 Ga.
§ 817431008  Screw, Hex #10-186 x 1/2 TY-B 13 532104820  Adaptor, Wheel, Steering
7 532102803  Bushing, Steering

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 10



29 Juin 2007 10:54 HUSQVARNA FRANCE No9511 P 11/18

REPAIR PARTS

12 HP 38" TRACTOR - - MODEL NUMBER BL12H38A

FRONT AXLE

9
2

KEY PART RESCRIPTION KEY PARY DESCREFTION
NO. NO. NO. NG

1 532121232 (Cap, Spindie 10 819131316  Washer 13/82x13/16x 16 Ga.

2 912000029 \Hingy/Clip 11 532126847  Bushing

3 532121748 Washer 25/32 x 1-5/8 x 16 Ga. 12 532130485  Rod, Te

4 532124837 \\Bearing Col Strg Blk 13 532137081  Spindle. L.H. Asm,

5 532133088 —Axle, Front 14 874011506  Bolt Hex 5/8-11x3-1/2

8 532124931  Bearing, Thrust 15 873901000  Locknut Flange 5/8-11

7 532137062  Spindis. R.H, Asm, 16 532110433  Spacer Bearing Axe Front

8 532121749  Washer 25/32 x 1-1/4 x 16 Ga. 17 532124836  Fitting Grease

9 878020412  Fin, Cotter 1/8x 3/4 18 819272016  Washer 27/32 x 1-1/4 x 16 Ga.

HARDWARE SHOWMN LARGER FOR EASIER IDEMTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 11



29 Juin 2007 10:55

HUSQYARNA FRANCE

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

TRANSAXLE

No9511 P 12/18

KEY PART
NO. NO.

532123385
812000028

--------

(V3 8

4 532128098
5 873680500
6 872140806
7 B32123378
8 817480512
9 532110422
10 832121749
11 532123583
12 874760540
15 B19171616
17 532128283

DESCRIPTION

Pulley

Hing, Hetaine®
Transayie,Peerless 5-Speed
Model4#930-028

Key, Woodruft #

Nyt Crowndock 5/16-18

Bait, Carriage 5/16-18 UNC x /4
Glrag, Torque

Sgrew 5/16-18x3/4

Spring, Brake

Washer 25/32 x 1-1/4 x 16 Ga.
Key, Square

Boit, Fin Mex 5/16-18 x 2-1/2
Washer 17/32 x 1 x 16 (a.
Link, Shift

KEY PART

NO.

NO,
871040412

810040400
812091210
532126282
532105701
532122011
532128202
876020418
£73810500
873510500
532128085
532123682
819111118
811050500
812006001

DESCHIPTION

Bolt, Ein Hex

1/4-28 UNFx 3/4 Gr. 8
Washer, Lock 1/4

Washar §/32 x 34 x 10 33,
Arm, Shift

Wagher, Shift Plate

knob, Golf Club

Shift Mod

Pin, Cotter 1/8x1

Nut, Hex Nylon

Nut, Keps 5/16-18

Extension, Spring

¥nch, Retaingr

Wagher 11/32 x 11/16 x 16 Ga,
Washer, Ext. Tooth, Lock 5716
E-Ring

HARDWARE SHOWN LARGER FOR EAEIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR

29/06/2007 10:59 P 12



29 Juin 2007 10:56

HUSQYARNA FRANCE

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
GROUND DRIVE

KEY PART

NO.

— ke

i 3 00 0 1 OY O (O DD s

NO.

873680500
874760512
532132045
532135038
810040700
871130748
532126520
£32123405
872140612
£321233¢8
532123395

RECU DE 33 1 43 33 80 66

OESCRIPTION

Ngth\Crownlock 5/16-18

3ol Hex Hd 5/16-1B UNC x 3/4
Keoper,Mower Drive, R, H.
Pulley, Engine

Washer, Lock 7/16

Bolt Hex 7/16-20

Traction, V-Belt Drive

Kesper, T/A Ground Drive Belt
Bolt, Carr. 3/8-16 UNC x 1-1/2
Keeper, Belt Ground Drive [digr
Armn, Ground Drive Clutch

KEY PART

N Q'

12
13
14
15
16
17
18
19
20
21
22

NO.

532123674
819131316
873930600
873680600
532126471
£32122052
532131459
873510500
532123891
816111016
532123404

No9511 P 13/18

DESCRIPTION

idier, Flat

Washer 13/32 x 13/16 x 16 Ga.
Nut, Centerlock 3/8-16 UNC
Nut, Crowniock 3/8-16 UNG
Clip, insuiated

Spacer, Retainer

Spring Extension

Nut, Keps 5/16-18 UNC
Keeper, T/A Ground Orive Belt
Washer 11732 x 5/8 x 16 Ga.
Kaeper, Frame Ground Drive Belt

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

SUR

29/06/2007 10:59 P 13



29 Juin 2007 10:56 HUSQVARNA FRANCE No9511 P 14/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

MOWER DECK

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 14



29 Juin 2007 10:57

HUSQYARNA FRANCE

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A

MOWER DECK

KEY PART

NO,

532138366
B73680500
872140506
532128074
532110485
532128774
532120885
532133172

532131322
10 532120962
11 810030600
12 532850857
13 5321385929
14 532106736
18 S32106735
16 532137607
17 532110452
18 532106734
19 819111018
20 532165304
2% 532128772
22 819111218
23 532078158
24 532124570
25 874600636
26 819131612
27 532132556
28 873350800
29 532130171
30 873800800

31 532132553
J2 §73350800
33 532132550

z
o

w Q0 =~ O U LI -

RECU DE 33 1 43 33 80 66

DESCRIPTION

Mawer Deck Assembly

Nut, Crowniock 5/16-18

Bolt, Carriage 5/16-18x 3/4
Runner, L.H.

Bearing

rousing, Mandrai

Bearing

Shaft and Bearing Assembly,
Mandrel {Includes Key Numbar 7)
Blade, 38" Earo

Washer, Hardened

Washer, Lock 3/8

Soit, Hex 3/8-24 x 1-1/4 Grade &
S!ripfaer. Mower, Vented

Shield, Deflector

Rod, Hinge

Bracket Assembly, Deflector
Pushrut

Spring. Deflector

Washer 11/32 x 5/8 x 16 Gauge
Cap, Sleave

Runner. R H.

Washer 11/32 x 3/4 x 16 Gauge
Solt. Hex Head 5/16-18 x J(1/4
Fetainer. Spring

Boilt, Carrtage 3/8-16 x &/¥/4
Washer 13/32 x 1 x 12 {zauge
Lirk Assembly, Fromt

Nut. Hex, Jam 1/2-18 UNC
Teunnion

Logknut with Wadheripser
12-13 UNC

Cluteh Rod, Primary

Nut, Hex, Jam) 3/8-16

Arm. Suspension, Rear

KEY PART

NO.

NQ.

532133604
532132554
819131318
876020312
532133840
532120963
532125206
873050800
52731494
KOR322652
819133812
873650800
532931290
532133502
£32133503
5321335851
532131289
532130840
817480812

532131288
872110614

532124788
532136782
872140806
819131212
873800800
819111112
532124660
532130794

532138422

No9511 P 15/18

DESCRIFTION

Trefinigrr 3/8-16

Chiteh/Rod, Secondary

Wasieér 13/32 x 13/16 x 16 Gauge
PintCotter 3/32 x 3/4

[dier Arm

Pasher .150 Thick

Puliey, Mandre!

Nut, Flangelock 948

Puliey, Flat Idier

Spacsr, Retainer

Washer 13/32 x 1 x 12 Gauge
Nut, Crownlogk 3/8-16

Belt

Spacar, idler Arm

Stiftener, idler Arm

Red, Pivot

Rod, Brake. L.H.

Brake Assembly

Screw, Hex Washer Head, Thd.,
Roll, 5/16-18 x 3/4

Red, Brake, RLH.

Bolt, Carriage

3/8-16 x 1-3/4 Grade 5

Spring, Retainer

Plate Adi. Link Rear L3

Bolt Carriage ¥/8-16 x 34
Washer 1332 x 3/4 x 12 Ga.
Loeknut Hex wins. 5/16-18
Washer 11/32 x 11/16 x 16 Ga.
Hatainer Spring

Mandral Assamply (Includes Key
Numbers 5-8, 10-12, 39 and 41)
Mower Dack, Complete

NOTE: All component dimensions given in U.8. inches
1 inch = 25.4 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

SUR

29/06/2007 10:59 P 15



29 Juin 2007 10:58 HUSQVARNA FRANCE No9511 P T6/18

REPAIR PARTS
; 4 12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
MOWER LIFT LEVER

* ,mr23

4 3

4
P
\;a\t@'} EV 10

/

Kf"}‘
3

30
6 E
is/@?
32
sy 14—
15 o - ,
4 \m 4 . -
27 & : :
)
1 "—'—6@ 35 2 }G 1 4
= 22
31 7 25 o
KEY PART KEY PART
NO. NO, DESCRIEFION NO., NO. DESCRIPTION
1 532128470  Clip, Insulated 20 874760844  Bolt, Hex Head, Fin.
2 532122018  Brackér-Mower Clutch /8-16 UNC x 2-3/4
3 874780408  Soft, Hex Head, Fin. 22 532132561 Bracket, Lift Lever
14-20°LNC x 1/2 Grade 5 23 878020312  Pin, Cotter 3/32 x 34
4 873680600  NofCrownlock 3/8-16 UNC 24 532007672  Washer 25/64 x 1-1/4 x 12 Gauge
3 532132852  Assembly, Clutch Lever 25 532121933  Tube, Spacer
€ 532108451 (Hol, Shoulder 27 532121466 Knob
7 532135110 ~Assembiy, Mower Clutzh Arm 30 532135039  Red, Tension, Cluteh
8 874030624 \ Bolt, Hex Head 3/8-16 UNGC x 1-1/2 31 873630800  Nut, Centeriock
10 876020412 —Pin, Cotter 1/8 x ¥4 32 532133435  Spring, Extension, Return
12 532122027  Handie. Lift Lever 33 819133808  Washer 13/32 x 2-3/8 x 8 Gauge
13 532136658  Assembiy, Lift Handle J4 873680500  Nut, Crowniock 5/18-18
14 532133338  Spring, Comprassion 36 532133603 Ca{n, Yinvi, Ped
15 819131616  Washer 13/32x 1 x 11 Gauge 36 872140506  Bolt, Carriage 5/16-18 x 3/4
18 532135107  Trunnion, Threaded 3/8-15
19 8736B04C0  Nut, Crownlock 1/4-20 NOTE: Al component dimensions given in L.S. inches

1 inch = 25.4 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 16



29 Juin 2007 10:58 HUSQVARNA FRANCE No9511 P 17/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
BRAKE / REAR MOWER LIFT ASSEMBLY

i

10

18
KEY PART KEY PARAT
NO. NQ. DESCRIPTION NG, NQ. DESCHIPTION
1 532071673  Cap/Plinger 16 B19251816  ‘Washer 25/32 x 1-1/8 x 16 Gauge
2 532123436  Rod,Farking Brake 17 812000034  Ring, Klip ?
3 832123437  Biackst Parking Braka 18 532108888  Spring, Brake Rod
4 532124872  Caver, Pedal 19 §73800600  Locknut, Hex, with Washer Insert
5 532132205 Bracket, Clutch/Brake Pedal, L.H. 3/8-16 UNC
§ 876020312 P{n, Colter 3/32 x 3/4 20 87335060GC  Nut, Hex, Jam 3/B-18 UNC
7 B19131018- \Washer 13/32 x 5/8 x 16 Gauge 21 532131460  Rod, Brake, Rear
8 B17490508 —Scraw, Hex Head. Thd., Roll. 28 B32124881  Spring, Retlainer
5.{1 6-18x 1/2 27 532138780  Link, Lifi Rear
9 876020412  Pin, Cotter 1/8 x 3/4 28 832136778  Assernbly, Rear Mower L
10 819131316  Washer 13/32x 13/16 x 18 Gauge 29 B721105068  Boli, Carriage 5/16-18 UNC x 34
11 8532128543  Rod, Brake, Front 30 B73510500 Mut, Hex, Keps 5/16-16 UNC
12 532136263  Assembly, Clutch/Brake Pedal 31 832133085  Spring, Counterbalance
13 832123384  Rod, Clutch 32 BI2133721 Link, Eiﬁ Lever
14 B32121978 Bracket, Lift Shaft
16 532123641  Assembiy, Brake, Pivot, Amm NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 17



29 Juin 2007 10:59 HUSQVARNA FRANCE No9511 P 18/18

REPAIR PARTS
12 HP 38" TRACTOR - - MODEL NUMBER BL12R38A
SECTOR GEAR / AXLE SUPPORT

/ 15

: 14
* 13
2 % 43{
CR ‘
12— % L
= ) " ' o
5 ' CLn

4 yoooaE oy A
= i g\\; \.”i‘"y T
e AR >~
o g - -
> " S -
6 7 - e - . i
7 = .
¥

11 — ‘

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO.  NO. NO. NO.
1 532132566  Link.\Drag 11 819131318  Washer, 13/32 x 13/16 x 16 Ga.
2 874780828 ,Boi Fin Hex 1/2-13 x 1.3/4 12 532126847  Bushing
5 532121926 (Gean Sector 13 B74760512  Bolt, Hex Hd. 5/18-18 UNC x 3/4
6 532121527, Bushing 14 819111416  Washer 11/32 x7/8x 16 Ga.
7 873030800\ Nut, Heavy Hex Top Lock 15 872110806  Boit, Carriage 3/8-16 UNC x 3/4
1/2-13 UNC 17 B32137088  Support, Front Axle
8 532126472  Clip, insulated 20 B73680600  Nut, Crownlock 3/8-16 UNC
g 87368GB0O0  Nut, Crownlock 3/8-15 21 B8736BG530  MNut, Crowniock 5/16-18
10 878020412 Pin, Cofter 1/8 x 3/4

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

RECU DE 33 1 43 33 80 66 SUR 29/06/2007 10:59 P 18



